
14 05.07

 8    RECOMMENDED SPARE PARTS
When ordering please indicate part number.

KEY  QTY PART # DESCRIPTION

 38 1 427508 Tension wheel  
 46 1 427509 Tooth plate  
 95 1 427510 Cutter knife  

8.1 PARTS LIST BXT
 1 1 427511 Base plate complete, incl.  
    pos. 3-5 
 2 
 3 2 425758 Slide bearing, Ø10/12 x 15
 4 2 425759 Slide bearing, Ø12/14 x 8
 5 1 427512 Cylinder pin, Ø8 h6 x 55
 6   
 7 1 425731 Tooth plate below
 8 1 425715 Set screw
 9   

 10 1 425686 Bevel wheel with pinion
 11   
 12 1 425755 Ball bearing, Ø10/22 x 6
 13 1 425739 Spacer ring
 14 1 427513 Blocking wheel complete,   
    incl. pos. 16
 15
 16 1 427405 Needle bushing, Ø10/14x10
 17 1 423759 Free-wheel needle bearing,  
    Ø10/14x10
 18 1 425753 Ball bearing, Ø10/14 x 12
 19 1 426482 Retaining ring, Ø10   
 
 20 2 427514 Spacer disk, Ø10/22 x 0.5
 21
 22 3 427515 Planetary wheel 1. Step
 23 1 425737 Planetary support complete
 24
 25
 26   
 27 1 425756 Needle bushing, 
    Ø10/14 x 15
 28 1 425839 Spacer disk, Ø12/24 x 0.5
 29   

 30 1 427516 Flange complete, 
 31
 32
 33
 34 5 427517 Cylinder screw, M4x12
 35 1 425743 Cam disk
 36 2 426808 Ball bearing, Ø35/47 x 7
 37 3 425685 Planetary wheel 2. Step
 38 1 427508 Tension wheel
 39   

 40 1 427519 Rocker

 41 1 427520 Stop   
 42 1 427521 Cylinder pin Ø4m6 x 10 
 43 1 427522 Strap stop, front, 10 mm
 44
 45 6 425842 Counter sunk screw, M3 x 8 

 46 1 427509 Tooth plate
 47 2 426809 Counter sunk screw, M4 x 6
 48 
 49 1 427524 Motor compl.
 
 50
 51
 52
 53 1 427525 Carrier
 54 3 425751 Ball bearing, Ø15/24 x 5
 55 1 427526 Tothed belt wheel complete,  
    incl. pos. 54, 57
 56
 57 1 425844 Bushing, Ø6/10 x 12
 58 1 425687 Bevel wheel complete, 
    incl. pos. 54, 60
 59
 
 60 1 425845 Bushing, Ø6/10 x 15
 61   
 62   
 63 1 426201 Bushing complete, 
    incl. pos. 77 
 64
 77 1 425846 Ridget pin, Ø 3x8 DIN 1469
 65 1 426202 Needle bushing, 
    Ø12/18 x 12
 66 1 425754 Ball bearing, Ø12/24 x 6
 67 1 425847 Retaining ring, J Ø24
 68 1 426203 Eccentric shaft
 69 1 427527 Pinion 

 70 1 427528 Disk
 71   
 72 2 427529 Cylinder screw, M5 x 12
 73 1 425688 Tothed belt
 74 3 427530 Cylinder screw, M5 x 20
 75 1 425722 Swivel bearing complete,   
    incl. pos. 77
 76
 77 1 425950 Ridget pin, Ø3x8 DIN 1469
 78 1 425677 Tension spring

KEY  QTY PART # DESCRIPTIONKEY  QTY PART # DESCRIPTION

Bold = Recommended spare parts



1505.07

 79 1 425951 Retaining ring,  A Ø23

 80 1 425952 Retaining ring, A Ø12
 81 1 426772 Connecting rod
 82 1 426773 Shaft
 83 1 426813 Ball bearing, Ø9/26 x 8
 84 1 425679 Washer
 85 2 427521 Cylinder screw, M4x10
 86 2 427532 Counter sunk screw, M3 x 8
 87 1 426776 Welding shoe
 88 1 427533 Oval head screw, M3 x 5
 89 1 425718 Safety plate

 90 2 425714 Ball bushing
 91 1 425711 Cover plate
 92   
 93 1 425712 Tooth plate top
 94 1 427534 Compression spring
 95 1 427510 Cutter knife
 96 1 425713 Flanged bushing
 97 1 426777 Welding shoe complete,
    incl. pos. 81,82,83,87,88,89
 98   
 99   
 
100 1 427536 Cover tensioning
 101   
 102 1 425749 Strap guide, 13 mm
 103 1 426816 Counter sunk screw, M4 x 16
104 1 427537 Strap guide, 10 mm 
105 3 427538 Counter sunk screw, M4 x 12
 106
 107
 108   
 109 1 427539 Rocker lever complete,   
    incl.pos.111-113
 110
 111 1 427540 Bolt, Ø8/h9
 112 1 427541 Pin, Ø4/h9 x 32.5
 113 1 427542 Pin, Ø4/h9 x 30
 114 1 427543 Blocking paw
 115 1 427544 Bolt
 116 1 425736 Toothed segment
 117 2 425961 Spacer disk, Ø10/16 x 0.5
 118 1 427545 Retaining ring, Ø8
 119 1 427546 Cylinder screw, M4x25

 120 1 425682 Tension spring bolt
 121 1 425678 Tension spring
 122   
 123 1 425964 Globule hardened, Ø8
 124 1 425671 Compression spring
 125 1 426818 Threaded bolt, M10
126 1 427547 Cam bolt complete, incl. pos.  
    128,129,143
 127 1 426819 Welding bouton-set,incl. 156
128 
 129 

 130 1 425729 Cam
 131 1 427548 Set screw, M5 x 8
 132 1 425692 Micro switch, welding
 133 2 427549 Oval head screw, M2 x 10
 134 1 427550 Shim plate
 135 1 425725 Spring bow
 136 1 425726 Roller
 137 1 425727 Shaft 
 138 1 425728 Pressure bolt
 139 1 425674 Spring
 
140 1 427557 Lock nut, M6
 141 2 425970 Retaining ring, Ø4
 142 1 425680 Shaft
 143   
 144   
 145
 146 1 427552 Cover welding
 147 1 427553 Strap guide, 10/13 mm
 148 1 427554 Strap stop 10/13 mm
 149 1 427555 Hook

 150 1 425746 Threaded bolt
 151 1 425748 Pin screw
 152 1 425675 Compression spring
 153 1 427556 PT-Screw, KA 35x25
 154 1 427557 PT-Screw, KA 30x14
 155 1 427558 Gear cover
 156 6 426823 Oval head screw, M4 x 10
 157   
 158 1 427559 Housing part right, black
 159
 
 160 1 427560 Housing part left, black
 161
 162 10 425976 PT-Screw, KA 35x20
 163
 164 1 425703 Protection cover
 165   
 166 1 425689 Switch button, red
 167 1 425673 Compression spring
 168 1 425691 Micro switch, tensioning
 169   

 170 1 425977 Motor cover complete, black
 171 1 425694 Contact plate complete
 172 1 427575 Printed circuit board digital
 173 2 425978 PT-Screw, KA 30x10
 174
 175 2  Washer, M 3
 176 1 425769 Battery 12V 2,4 Ah
 177 1 427561 Charger AL60DV,1419,EU
 177 1 425767 Charger AL60DV,1419, USA
 177 1 427562 ChargerAL 60DV,1419,
    Japan
 180 
 181 1 427564 Indication plate
 182 1 427565 Indication plate
 183 1 427566 Name plate

KEY  QTY PART # DESCRIPTION KEY  QTY PART # DESCRIPTION

Bold = Recommended spare parts



16 05.07

 184 1 427567 Name plate
185 1 427568 Indication plate
186 1 427569 Indication plate 
  1 425982 Tool-set
 190 1 425983 Screwdriver (Phillips)
 191 1 425697 Wire brush

   425765 Option: protection plate-  
    set
 193 1 425984 Protection plate
 194 4 426824 Counter sunk screw, M 5 x 8

196  425764 Option: suspension bow- 
    set

 200  427570 Option: protection cover- 
    set
 
   427571 Spare part-set:  strap   
    guide 10/13 mm
 43 1 427522 Strap stop, front, 10 mm
 102 1 425749 Strap guide, 13 mm
104 1 427537 Strap guide, 10 mm
 47 2 426809 Counter sunk screw

    Spare part-set:
    housing parts
  1 425991 Housing parts, black, incl.   
    pos. 158/160

When ordering please indicate part number.

KEY  QTY PART # DESCRIPTION



17
05

.0
7

W
A

R
N

IN
G

In
sp

ec
t a

ll 
pa

rt
s 

da
ily

 a
nd

 re
pl

ac
e 

th
em

 if
 th

ey
 

ar
e 

w
or

n 
or

 b
ro

ke
n.

 F
ai

lu
re

 to
 d

o 
th

is
 c

an
 a

ffe
ct

 
a 

pr
od

uc
t’s

 o
pe

ra
tio

n 
an

d 
co

ul
d 

re
su

lt 
in

 
se

rio
us

 p
er

so
na

l i
nj

ur
y.

9
1

8
6

5
4

5
8

6
0

5
4

7
3

5
5

5
7

5
4

a
) 4

55
3

4
9

a
) 8

57
0

6
9

6
8

6
7

6
6

8
0

1
0

1
2

1
3

1
7

1
4

2
2

2
3

2
8

2
7

3
0

a
) 3

4

3
5

3
6

3
7

3
8

3
6

1
0
0

a
) 1

0
5

1
3
8

1
3
9

1
3
5

1
4
0

1
4
1

1
3
7 1

3
6

1
4
2

6
3

7
8

7
7

6
57

5

7
9

(8
3
)

(8
1
)

8
4

a
) 8

5

(a
) 8

8
)

(8
9
)

(8
2
) 

a
) 7

2

7
7

a
) 7

4

7
4

1
2
4

1
2
3

1
2
0 a
) 1

5
35

4
0

a
) 4

7
4
3

1
0
 m

m
 (

3
/8

")

a
) 4

7

4
6

1

a
) 1

5
6

1
5
5

1
1

5
3

4

8

1
1

3
c
) 1

1
1

1
0
9

1
1

4

7

a
) 1

1
9

1
1

2

9
4

9
59

6

 a
) 1

5
6

8
6

9
3

(8
7
)

9
0

1
2
1

7
6

5
4

3
2

1

1
5
6

1
6
2

1
7
2

1
7
0
 

1
6
2

1
5
8

1
7
6

1
7
1

1
6
0

1
6
4

1
6
6

1
6
7

1
6
8

1
6
2

1
7
7

1
5
4

1
4
8

1
4
7

1
4
6

1
5
0

1
5
2

1
4
9 1
5
1

a
) 1

5
6

1
2
7

1
1

6

1
1

7 1
1

8
1
3
0

0
7
.0

3
.0

7
B

X
T

 1
0

  
  

 
 

 

a
) 1

0
3

a
) L

o
c
ti
te

 2
2

2
  

 b
) L

o
c
ti
te

 2
4

3
  

 c
) L

o
c
ti
te

 6
3

8
  

  
 *

O
p

ti
o

n
e

n
/O

p
ti
o

n
s
 

a
) 4

7

1
0
2

1
3
 m

m
 (

1
/2

")

1
4
1

a
) 1

3
1

1
2
6

1
1

7

4
2

8
8

1
0
4

1
0
 m

m
 (

3
/8

")

1
6

4
1

1
9
0

1
7
5 1
7
3

1
9
1

1
8

1
9

2
0

2
0
0
*

1
9
6
*

a
) 1

2
5

1
3
3

1
3
2

1
3
4

9
7
 (

in
c
l.
 8

1
,8

2
,8

3
,8

7
,8

8
,8

9
)


